
Saph Pani  Deliverable 4.3 

 

  

 

 

 

 

 

 

 

 

 
 
 
 

Deliverable D 4.3  
Post-treatment Requirements of Different 
Natural Treatment Systems 

Saph Pani 
Enhancement of natural water systems and 
treatment methods for safe and sustainable 

water supply in India 
 
 

Project supported by the European Commission within the Seventh 
Framework Programme Grant agreement No. 282911 

 
 

i 

 



Saph Pani  Deliverable 4.3 

 
 

Work package WP4 Post-treatment of water from natural 
treatment systems for different applications  

 

Deliverable number 

 
 
D 4.3  

Deliverable title Post-treatment Requirements of Different 
Natural Treatment Systems 
 

Due date Month 24 

Actual submission date  
[...]
the impacts of already ongoing climate change. Mall et al. (2006) summarized that, the 
beginning of the 21st century has witnessed drastic changes in the surface temperature, rainfall, 
evaporation and extreme events in India. However, the ultimate results of extreme climatic 
events are floods and droughts. The potential impacts of climate change scenarios are on MAR 
are discussed in the later part of this report.  
It is clear that the effects of above mentioned scenarios can bring drastic effects on both 
groundwater and surface water. The reduction in availability and poor water quality expected 
under the above-mentioned conditions will have long term impacts on the performance of MAR 
systems. Recharge with poor quality water may result in frequent clogging and subsequent 
maintenance, which may reduce the efficiency of MAR system. In order to cope with this 
predicted condition, additional pre- and post-treatment may become necessary to meet the 
respective water quality guideline values. In this report different future scenarios are critically 
evaluated in terms of (i) influencing factors (ii) effects on water quality and quantity (iii) possible 
impact on MAR and (iv) coping strategies. 
 

39 

 



Saph Pani  Deliverable 4.3 

3.3.1 Effects of increasing population and water demand on MAR and coping strategies 

Population increase is the leading factor that may affect both quality and quantity of water 
supply in the coming decades. It is projected that the population in India will reach 1.6 billion in 
2050 against a current population 1.3 billion (PRB 2007). The predicted increase in population 
for the years 2000 to 2030 show that the share of rural population will reduce from 72% to 54%. 
On the other hand the urban population will have a share of 46% in 2030 compared to 29% in 
2000. This shows that the urban population will increase comparatively at a higher rate than 
rural population in future (Brockerhoff, 2000).  

Amarasinghe et al. (2007) predicted an overall increase in water demand from 680 billion cubic 
meter (bcm) in 2000 to 900 bcm in 2050. India is an agrarian country and its economy largely 
depends on agricultural production. Subsequently the agricultural sector is the largest 
consumers of water in India. Figure 6 shows the increasing water demand for 3 major sectors 
(domestic, agricultural and industries) that is forecasted from 2000 to 2050 (Amarasinghe et al. 
2007). According to this study the domestic water demand will increase from 34 bcm to 101 bcm 
(up to 197% increase) – not only due to population growth but also a side-effect of urbanization 
and enhanced living conditions. Demand of water for irrigation, increasing from 605 (2000) to 
637 bcm (2050), will exert more pressure on the groundwater resources and it is expected that 
water table will be lowered, if countermeasures are not taken. Among the three sectors, it is 
expected that industrial growth will exhibit the highest increase of 283% by increasing the water 
demand from 42 to 161 bcm. Already now, India is experiencing shortage of water for sufficient 
supply, so the predicted total increase in 2050 (of 220 bcm) will be a huge problem in the water 
sector.  

Sewage generation 

Increased water demand also impacts the water quality. The sewage production is directly 
proportional to water consumption. Currently open dumping of the sewage or directly mixing it 
with the surface water is a common practice in many places. Population increase will create the 
situation that already existing municipal sewage systems will exceed their capacities and this 
may lead to the contamination of surface water resources. It is predicted that the sewage 
volume in class I cities and class II towns for whole India will increase from 26,254 million litre 
per day (MLD) in 2003 to 83,300 MLD in 2051 (Bhardwaj, 2005). Out of 26,254 MLD of 
wastewater generated in 2003-04, only 7044 MLD (27%) are treated and the remaining 19,210 
MLD (73%) was discharged without proper treatment (CPCB, 2005). Pollutants of main concern 
in wastewaters are nutrients (e.g. nitrate, phosphate), suspended solids and pathogens. High 
organic carbon content in surface water due to the sewage load results in an anoxic condition.  

 

40 

 



Saph Pani  Deliverable 4.3 

 

Figure 7 Projected water demand to 2050 for different sectors (Amarasinghe et al., 2007). 

 

Agriculture 

The need for more food for growing population will also accelerate the agricultural activities. 
Organic compounds from plant matter and nutrients, fertilizers and pesticides added to the soil 
in farming practices finally reach the water body (Hemond and Fechner-Levy, 2000). 
Consequently, this will cause the degradation of water quality through nitrate, phosphate and 
different pesticides (Moss, 2008). Higher level of nutrients may cause toxic algal blooms as well 
as taste and odour problems in the surface water resources.  

Coastal Areas 

Coastal aquifers are often densely populated and environmentally sensitive areas. Drastic 
changes in the land use are experienced in many of these locations and may result in 
considerable changes in the net groundwater recharge. Moreover, increased pumping may 
reduce the groundwater level and results in saline water ingression, making groundwater unfit 
for irrigation and human consumption.  

 

Coping strategies 

MAR systems are designed to operate based on surface water, harvested rainwater or 
reclaimed water. Therefore, the impacts of population growth on water resources have a definite 
effect on the performance of MAR systems. These impacts may lead to additional pre- and post-
treatment requirements as well as adjusted cleaning and maintenance activities of recharge 
structures to meet the drinking/irrigation water quality guidelines. Higher concentrations of 
suspended solids originating from the increased sewage generation or flood events may need 

41 

 



Saph Pani  Deliverable 4.3 

sedimentation and sand filtration. Increasing nitrate concentration in the water may be treated 
using suitable de-nitrification techniques such as RO, Ion exchange, biological de-nitrification 
etc. High concentration of Fe2+ and Mn2+ can be precipitated as oxides and which may be 
removed by sand filtration. In the case of pathogens, chlorination would be sufficient; otherwise 
ozonation or UV disinfection could be employed. Majority of these water quality impacts on MAR 
can be minimised by the provision of proper wastewater treatment systems (for municipal and 
industrial wastes) locally and strict regulations on effluent disposal to maintain water quality of 
rivers and lakes. An overview of the impacts of population growth on MAR systems is shown in 
Table 12. 

 

 

 

42 

 



Saph Pani  Deliverable 4.3 

Table 12 Possible impacts of population growth and industries/urbanisation on MAR 

Influencing Factors Effect on water quality Effect on water quantity Impacts on MAR Coping strategies (additional pre- 
and post-treatment required) 

Population growth 
- Projected population in the 

year 2050:1.3 to 
1.6b.(PRB 2007)  

 
- Increasing water demand 

(680 to 900* bcm) 
(Amarasinghe et al. 2007; 
KPMG 2010) 

 
*Forcasted to 2050  

- Increasing sewage volume in 
Class I cities and Class II 
towns from 2003 to 2051:  
26,254 to 83,300 MLD  
(Bhardwaj 2005) 

-    At the coastline groundwater 
overexploitation and 
subsequent seawater 
intrusion 

  
- Inadequate sanitation 

systems cause increase in 
nutrients and pathogens in 
water  

  
- Algal growth due to nutrients 
 
 

 
- Increasing pressure on water 

resources 
- Increasing water demand 

- Higher sewage load makes surface 
water unfit for MAR 
 

- Higher sewage load may cause 
clogging and deteriorate the quality of 
the recovered water in MAR systems. 
Therefore pre-treatment becomes 
necessary 
 

- Anoxic condition through high organic 
carbon and rising temperature 
 

- Reducing sewage load on water 
bodies by providing proper 
wastewater treatment systems 

- Sedimentation and sand filtration 
for TSS removal (pre-treatment) 

- RO for salinity removal 

- NO3: RO, Ion exchange, 
Biological de-nitrification etc. 
 

- Fe and Mn: aeration and sand 
filtration  

 
 

Increasing 
industrialization*, 
urbanization** and 
intensification of 
agriculture: 
- Increasing pollution; 

deteriorating source water 
quality (emerging 
pollutants). 

 
- *Average industrial growth 

is reported as 8% per 
annum during 2007-2012 
(Kaushal 2012;Planing 
Commission India 2012) 

 
- ** An average of 2% 

growth during past 3 
decades (IUSSP 2009) 

- Increased industrial effluents 
  

- Pollution from fertilizers and 
pesticides: (Pesticides levels 
of 13 µg/L against permissible 
limit of 1 µg/L were reported 
from the Ganga basin. Major 
threats were DDT and HCH 
(GRBMP, 2011), 
organochlorine pesticides 
higher than 1 µg/L observed 
in Delhi (Mutiyar et al., 2011)) 

 
- Higher CO2 emission and 

acidic rainfall 
 
- Personal care products, 

pharmaceuticals, steroids and 
hormones and plasticizes 
levels will also be increased in 
future 

- Stressed water resources   
- Persistent pollutants (pesticides, PhACs, 

PCPs) may break through 
 

- Increased sulphur and nitrogen dioxides 
in the atmosphere may result in acidic 
rainfall. This lead to various 
hydrogeochemical reactions and 
subsequent source water 
contamination.in the aquifer  

 
- A higher NH4 levels (>0.2 mg/L; Rastogi 

and Sarin, 2005) in rain were reported 
from Ahmedabad.  

 
- Source water rich in Na (from industries) 

may trigger the release of geogenic 
contaminants such as fluoride and 
increase their concentration. 

- Strict regulation on effluent 
disposal to maintain water quality 
of river and lakes 

- Along with the conventional 
treatment methods like activated 
carbon, oxidation-filtration or 
membrane process such as NF 
and RO as post-treatment may be 
needed to remove the persistent 
compounds 
 

- Apart from the first flush and 
metallic filters, activated carbon 
filters and biofilms may be 
implemented to remove ammonia. 

 
- pH regulation using 

Na2CO3,NaOH CaCO3 and 
MgCO3 

- F-; electrocoagulation, ion 
exchange or membrane filtration 
as post-treatment 

43 

 



Saph Pani  Deliverable 4.3 

3.3.2 Effects of urbanization and industrial growth on MAR and coping strategies 

As mentioned before the growth of industries may cause water pollution from the untreated 
organic and inorganic toxic industrial effluents and increased emission of harmful gases into the 
atmosphere. As a result of increased fossil fuel combustion, the amounts of sulphur and 
nitrogen oxides emitted to the atmosphere are increasing. These gases react with atmospheric 
moisture and precipitate as acid rain (mostly in the form of sulphuric acid, ammonium nitrate, 
and nitric acid). In India many researchers have reported cases of acid rain from the industrial 
cities like Delhi (Balachandran and Khilare, 2001), Bangalore (Shivashankara et al., 1999), 
Bombay (Khemani et al., 1989) and Dhanbad (Singh et al., 2007) in recent past. Acidic rainfall 
may cause undesirable geochemical reactions with the aquifer and that may alter the water 
quality (Johnson et al., 1981). A higher NH4 level in the rain water reported from Ahmedabad 
(>0.2 mg/L; Rastogi and Sarin 2005) is also attributed to growing industrialization. This level 
may increase in future due to increasing air pollution.  

As a geogenic contaminant, the mobility of fluoride from source rock is predominantly controlled 
by ions such as HCO3

-, Ca2+ and Na+ at an alkaline pH. In groundwater these ions are 
predominately sourced from the rock weathering. Several researchers reported that higher 
Na/Ca ratio is favourable for the F- mobilization in groundwater (Guo et al., 2007; Rafiquea et al. 
2009; Reddy et al., 2010; Currell et al., 2011; Kim et al., 2011). However, in quite a few 
locations in India, certain industries (e.g., tanneries) are discharging effluents enriched in 
common salt (NaCl). This uncontrolled anthropogenic increase in Na+ ions (higher than natural 
sources) observed as indirectly triggering the F- mobility from the source rock and increasing its 
level in groundwater (Sajil Kumar, 2012). This is applicable to other industries as well if Na+ rich 
effluent discharge and F- rich source rocks are present. 

Emerging contaminants such as personal care products, antibiotics, prescription and non-
prescription drugs, steroids and hormones, pesticides, plasticizers, surfactants and fire 
retardants are one of the priority concerns in the present water supply schemes (Bhandari et al., 
2009; GRBMP, 2011). High levels of pesticides in water have been reported from few locations 
in India. Pesticides levels up to 13 µg/L (permissible limit 1 µg/L) are reported from the Ganga 
basin where DDT and HCH are the major threats (GRBMP, 2011). In another study at the BF 
site in Delhi, occurrence of pesticides such as DDT, HCH, Endosulfan and Aldrin was observed 
(Mutiyar et al., 2011). Increasing urbanization, industrialization and general standard of living 
suggest that the use of personal care products, pharmaceuticals, steroids and hormones and 
plasticizes levels may also be increasing in the future and emerging contaminants may be a 
growing concern on water quality. 

It is observed that in the rainwater harvesting (RWH) systems in India, the only treatment 
applied is first flush diverter (a valve to remove the impurities from atmosphere and/or dirty roof 
top) and metallic/sand filters. In future, acidity and a comparatively less concentration of 
ammonia may found in rainwater. The existing methods may be sufficient because the 

44 

 



Saph Pani  Deliverable 4.3 

subsurface passage of water may be enough to buffer the acidity as well as ammonium. 
Considering the health impacts of high F- concentration in drinking water, suitable post-
treatment techniques such as electro-coagulation, ion exchange or membrane filtration can be 
used (Meenakshi and Maheshwari, 2007).  

Natural water treatment systems like MAR are successful in removing many organic 
micropollutants and pharmaceuticals although certain substances may persist in the subsurface 
(Grünheid et al., 2005). Additional treatment may be necessary to meet the drinking water 
guidelines. This will increase the overall cost of water treatment system. Although, conventional 
treatment methods will remove some substances still activated carbon, ozonation / biofiltration, 
NF or RO may still be required in future to remove pharmaceuticals and personal care products. 

 

3.3.3 Effect of climate change on MAR systems and coping strategies 

Although climate change is expected to have major impact on water supply (Delpla et al., 2009; 
Howard et al., 2010), studies on the vulnerability of MAR systems to climate change are rare. 
Sprenger et al. (2011) studied the impact of climate change on bank filtration (BF) systems. The 
authors argue that in contrast to mere surface water abstraction, BF holds the possibility, in 
times of lowered river discharge, that drinking water production may temporarily be switched to 
abstraction wells with a higher ambient groundwater share.   

General projections of impact of climate change on MAR systems are difficult as MAR 
performance is highly site specific and climate change predictions are prone to uncertainties of 
climate scenarios and hydrological modelling (IPCC, 2007). Therefore, two climate scenarios 
(‘drought’ and ‘flood’) were selected in this report (see Table 13) to draw conclusions on how 
MAR systems may become affected irrespective of other concomitant changes (e.g. land 
adaptation). In this section climate change factors such as increasing temperature, floods and 
droughts are discussed according to their impacts on MAR systems as well as potential 
countermeasures in terms of pre- and post-treatment. 

 

Table 13 Description of possible effects of drought and flood scenarios on water resources 